DISEKI

PIECES DETACHEES

Motoculteur

KS652 (ESSENCE)

B 03-000383-050429






HOW TO USE THIS PARTS CATALDGUE

CATALOGUE CONSTRUCTION

Ref. No. Paris No, Description Q'ty Remarks
A B c 0 E
A. Rei.No.: it is a reference number to find parts in the drawings,
8. ParisNe,: Every pari has its swn 12-digit code numbetriwith which it is computor-
coniroted,
Parts which have V' at their code numbers’ head are purchasable in
the market,
€. Description ; Names, sizes, functions and giher meanings of paris arg found in this
golumn,
YLH and “RBH' of paris are given hy faging to the tfraetsr-moving-
forward direciion or {ooking gt them mounied or the iracior.
Componenis of an assembled part (ASS'Y ar SET) are listed set in from
ASS'Y or SET name and headed with .’ asin the foliowing exampie:
(Examnle}
JOINT (A) ASSY
YOKE (A}, SPLINE —
JOINT, CROSS — Components of
JOINT (A) ASSY
YOKE {B), SPLINE —— (A)
AING, SNAP/C TYPE 20
Ahbbreviations which are used in this column are sxplained in Table
page 2.
D. 0O'ty: This column specifies the quantity of a part reguired rar one iracior,
AR is the abhreviation s "AS REQUIRED".
E Remarks : Additional notices are said here if any.

Dee @@

Explanation of symbols :

shows paris made {o order,

shows paris not sold as a single part.

interchangeable with old and new iype. (New-S-=01d)
new iype can be used on old type, {(Mew —=01Id}

oid type cannot be used on new iype,

not interchangeable. {New >< 0id)

abolished.

newly included.



RECUESTS ON ORDERING PARTS :

Code No., Part Name, and Quantity should be typed cieariy and correctly on your arder sheet

without fail.

Especiaily wrong code numbers which are computoer-controlied may result in wrong delivery of

parts.

ABBREVIATIONS

SIABRE ORIGINAL WORDS gt ORIGINAL WORDS
ACCEL | ACCELERATOR NO NUMBER
ADJ | ADJUST, ADJUSTING NR NEEDLE ROLLER
ASSY ASSEMBLY as OVER SIZE
BKT BRACKET P= PITCH
CONN CONNECTING PKG PACKING
CRANK | CRANKSHAFT PL PLAIN
cYL CYLINDER PRESS | PRESSURE
DEL DELIVERY PTO POWER TAKE OFF
DIFF DIFFERENTIAL R REAR
EXH EXHAUST RB RADIAL BALL
F FRONT RH RIGHT HAND
I HIGH sP SPRING
HYD HYDRAULIC ST STRAIGHT
| INNER STD STANDARD
N INJECTION T TEETH
LH LEFT HAND T8 THRUST 8ALL
LW LOWER us UNDER SIZE
MANF MANIFOLD up UPPER
MAX MAXIMUM w: WITH
MECH MECHANICAL 3P THREE POINT
MIN MINIMUM W/o WITHOUT










CONTENTS

ENGINE

Fig., E-1 FG270G-ABO1 (FG270CG-4X,3157304) ..uven..n R
Fig, A-1 AIR CLEANER  +tvererconneenonanuneassneinennnns
Fig. C=1 CARBURETOR  +tvvvvoevonasnonneeocoenaenocsesnnens
Fige F=1 FILTER  veuevneennnennrnnnenerssnionsennnnnanes
Fig. R-1 RECOIL STARTER ....... Y 7 N A
NOTE]

¥ Manked pants in the column hemarks, are not always in sitock,
rnequining considerable time fon thein delivery.



FG270G-ABO1 (FG270G~-4X,3157304)

E-1

-l

. ..q\/.”.... o m
.m\m.ﬂﬁmm i

fe -2 LE Ol

=




Ref.¥No. Part No. Descriptipn QTLty Remarks

1 5157-011-111-AX HEAD, CLY. 1 315701-11114

2 5157-011-121-AX GASKET, HEAD 1 315701-1121A

3 5158-011-181-AX BOLT, CLY. HEAD 3 315801-1181A
4 5157-211-181-AX BOLT, CLY. HEAD 2 315721-11814A

5 5130-G10-45%-%X BOLT/M10x45 3 13061045

6 5410-B10-00%-XX WASHER, PL/M10 2 41081000

7 5158-011-231-AX COVER, INSPECTIOM 1 315801-12314

8 5164-701-232-00 GASKET 1 316470-1232-00
g 5158-011-233-AX GASKET 1 315801-12334
10 5158-011-510-EX BREATHER 1 315807-1510E
1A 5130-BO6-12X-%X BOLT/Mex12 2 13080612

12 5158-011-310-AX ATR CLEAMER ASSY 1 315801-1310A See Fig. A-1
13 5168-011-388-AX NUT 2 315801-1328A
14 5157-211-531-AX PiPE, BREATHER ] 315721-1531A
15 5144-011-341-AX PIPE 1 314401-1341A
16 5157-211-400-AX MUFFLER ASSY 1 315727-14004
17 5157-211-431-A% -COVER, MUFFLER 1 315721-1431A
18 5157-211-432-AX +COYER, MUFFLER ] 315721-14324
18 5180-B06-12X-XX LBOLT/MEx12 4 18080612
20 54711-B06-D0X-XX SWASHER, PL /MG 4 41180600

21 5157-211-433-AX COVER, EXH. 1 315721-14324
22 5157-211-434-AX COVER, EXH. 1 315721-1434A
23 157-211-445-AX STAY [ MUFFLER 1 315721-14454
24 S110-ROG-10X-X¥ BOLT/Mex10 4 110R0610
25 5314-B10-00%-XX HNUT/M10 3 31481000
26 5411-B06-003%-XX WASHER, PL /Mg 4 411E0600

27 5411-B10-D0%-%X WASHER, PL/M10 3 4111000
28 5461-F06-00A-%X WASHER, SP/ME 4 461F0&00A
29 5461-F10<004-XX WASHER, SP/M10 3 461F10004
30 5164-701-442-00 GASKET 1 316470-1442-00
3 5171-GO8-18K-xX STUD 2 17160818

32 5317-RO8-00%-%X MUT/ME P 317R0B00

33 54671-F08-00X-XX WASHER, SF/M8 Z 461F0800
34 5158-002-111-AX VALVE, INLET 1 315800-21114
35 5158-012-112-AX VALYE, EXH. 1 315201-2112A
36 5158-012-113-AX SPRING, VALVE z 315801-2113A
37 5158-012-116-AX SEAT, SPRING P 315807-2116A
38 5158-012-121-AX SEAT, SPRING 2 315801-2121A
39 5158-012-211-AX TAPPET 2 315801-22114

_..2_



Ref. No.

Part No.

Description

Q'ty

Remarks

5158-012-310~A%
5164-913-274-00
5183-B08-25%-XX
5511-A07-35%-XX
5157-012-111-AX
5167-013-010-AX
5158-013-121-AX
5158-013-122-A%
5157-213-210-A%
5158-012-217-AX
5136;502-371-00
5158-013-240-BX
5158-013-245-A%
o157-214-T10-BX
5154-707-441-A%
5154-707-214-AX
5158-014-237-AX
5601-A62-06%-%K
5172-G08-100-¥x
5157-216-100-AX
5158-016-181-AX
5158-016-184-A%
5158-226-852-A%
5114-086-812-00
5172-G06-85%-XX
5136-506-510-02
5156-216-561-CX
5136-506-527-00
5463-H10-00x%-XX
5702-A04-100-0%
5136-796-812-00
5157-211-611-AX
5157-211-631-AX
5158-211-632-BX
5158-011-482-AK
5130-B0&-12X-XX
5158-015-210-AX
5112-B06-30%-XX
5311-B06-00X-XX

CAM GEAR ASSY
WASHER
BOLT/MEx25

KEY

PISTON

PISTON RING SET
PIN, PISTON
RING, SHAP
CRANK SHAFT ASSY
+GEAR, CRANK

o KEY

CONN, ROD ASSY
oBOLT, CONN. ROD
CRANK CASE ASSY
+PLUG, DRAIN

s GASKET

SEAL, OIL
BEARING, RB/6206
STUD

CAREURETOR ASSY
INSULATOR

GASKET

TUBE

RING, SHAP

STUD

FILTER ASSY
BRACKET

RuT

WASHER, TOOTH/MIG
TUBE, RUBBER/2=210mm

CLIP

CASE, SPIRAL
COVER, CLY. HEAD
COVER, CLY.

BOLT

BOLT/MBxi2

GOVERNOR ARM ASSY

BOLT/M6x30
JUT /M6

315801-2310A
316491-3274-00
18380825
51140735
315701-31114A
315701-30104
315801-31214
375801-31224
315727-3210A
315801-32174
313650-2371-00
319801-32408
315801-32454
315721-41108
315470-74414
315470-72144
315801-4231A
60146206
172608100
315721-61004
315801-61814
315801-6184A
315822-6852A
311409-6812-00
17260685
313650-6510-02
315621-6561C
313650-6527-00
463H1000
7028041000
313679-6812-00
315721-16114
315721-1631A
315821-1632B
315801-14824
130BG612
315801-52104
112B0630
31180600

See Fig, C-1

See Fig., F-1




Ref. No. Part HNo. Description Dty Remarks
79 54711-B06-00X-XX MASHER, PL/ME 1 41180600
80 5158-015-231-BX LINK, GOYERNOR 1 315801-52318
81 5158-015-232-BX SPRING, LINK 1 315801-5232B
g2 5158-015-310-A% LEVER, CONTROL 1 315801-5310A
83 5158-015-314-AX SPRING, GOVERWOR ] 3158017-53744
84 5158-015-317-BX SPRING, RETURN T 315801-53178
85 5158-015-335-4% BRACKET 1 315801-53354
86 5158-015-337-AX BRACKET 1 31580153374
87 5144-015-383-AX WASHER i 314407-5383A
88 5144-0715-385-AX NUT 1 3144071-5385A
g9 5144-015-388-AX SPRING 1 374401-5388A
50 5158-015-321-AX SPRING 1 315801-5321A
91 5166-715-381-AX BOLT 1 316671-5381A
92 5158-235-382-A¥ BOLT 1 315823-53824
83 5322-015-351-00 WIRE 1 332201-5351-00
94 5322-015~352-00 CLAMP 1 332201-5352-00
95 5130-B06-16X-%X BOLT/Mox16 2 13080616
%6 5214-805-16A-XX SCREW/MSx16 1 214B0516A
97 5312-B05-00A-XX NUT /M5 1 312B0500A
98 £158-224-120-A¥ SIDE BASE 1 315822-4120A
99 5158-014-124-CX GASKET T 315801-4124C
100 5158-014-235-AX SEAL, OIL 1 315801-42354
101 5158-254-165-AX BOLT 1 315825-4165A
102 5410~BO8-D0X-XX WASHER, PL/MB 1 41080800
103 5130-B03-28¥-XX BOLT/M8x28 Z 13080828
104 5130-B08-35X-xx BOLT/MBx 35 B 13080835
105 5551-A08-16%-XX PIN, DOWEL 2 551A0816
106 5601-A62-06X-5X BEARING, RE/6206 2 60146206
107 5158-015<T10-AX GOYERMOR ASSY 1 315801-51104
18 5144-015=-121-BX SLEEVE, GOVERNOR 1 34401-51218
0% 5158~0715-147-AX COVER 1 315801-5147A
110 5144-053-092-£X SCREW, TAPPING 3 314405-30924
m 5158-015-122-AX TIF, GOVERMOR 1 315801-5122A
112 5554-A06-00%-XX PIN, SNAP 1 55440600
113 5144-015-135-AX WASHER 1 314401-51354
114 5410-BO6-00%-1X WASHER, PL/MG&. 1 41080600
115 5158-017-411-AX GAUGE, OIL 1 31580T-74114
116 5151-927-432-00 0-RING 1 315192-7432-00
117 5154-707-441-AX PLUG, DRAIN 1 315470-74414




Ret. No Porl No. Description Qty Remarks
118 5154-707-214-A% GASKET 1 315470-72144
119 5158-018-111-8X FLYWHEEL 1 315801-81116
120 5155-018-103-AX =~— COIL, IGNITION 1 315807-8103A
121 5158-018-124-AX COIL, LIGHTING 1 315801-81244
122 5155-018-465-BX w— [IGNITER ! 315801-84658
123 5158-018-164-A% GROMMET 1 3158071-8164A
124 5158-018-165-AX GROMMET 1 315801-81654
125 5136-2A8-168-00 TUBE 1 31362A-8168-00
126 5158-016-732-AX SCREW 2 315801-67324
127 S180-BOG-25%-%X BOLT/MEx25 2 18080625
128 5180-B06-30%-XX BOLT/MBx30 2 180B06& 30
129 5136-502-371-00 KEY 1 313650-2371-00
130 5314-B14-00A- XY NUT /414 i 314B14004
121 5156-013-282-AX WASHER i 315601-34824
132 5158-228-161-AX CLAMP 1 315822-81614
133 5166-708-161-00 CLAMP ] 316670-5161-00
134 5130-B06-12K-XX BOLT/M6x12 1 13080812
135 5158-218-410-AX PLUG, SPARK/NGK BP-4HS 1 315821-8410A
136 5172-708-418-BX CAP, PLUG 1 317270-54188
137 5172-703-4198-AX SPRING 1 317270-8419A
138 5197-213-430-AX RECOIL STARTER ASSY 1 315721-3430A See Fig. R-1
139 5187-BO6-671-XX BOLT /Mex67 3 18780667
140 5152-830-851-BX LABEL 1 315483-08518 =

ACCESSORY
5154-700-500-AX TOOL ASSY 1 315470-09004 =

5151-200-934-00

5151-200-945-00

SHRENCH, SOCKET/17x21
+BAR

315120-0934-00 =
315120-0845-00




Fig. A-1 AIR CLEANER

[ae

-EEEEE;quEQ%Qéb
oS

Ref. No. Part No. Description Qity Remarks
5158-011-310-AX AIR CLEANER ASSY 1 315801-1310A

A-1- 1 ST58-011-311-AX LCOASE, AIR CLEANER 1 315801-1311A

A-1- 2 5158-011-327-AX +PLATE 1 315801-1327A

A-1- 13 5158-011-312-AX SELEMENT 1 315807-13124

A-1- 4 5158-011-313<AX LCOVER, AIR CLEANER 1 315801-1313A




Fig. C-1 CARBURETOR

-1
|



Ref. No. Part No. Description Bty Remarks
5157-216-100-AX CARBURETOR ASSY 1 315721-6100A
c-1- 1 5158-236-139-AX «SHAFT, THROTTLE 1 315823-61394
c-i- 2 5166-706-101-AX <YALVE. THROTTLE/#110 1 316670-610TA
C-1- 3 5165-506-137-AX « SCREW 2 316550-61374
c-1- 4 5136-506-112-00 JET, PILOT/#45 1 313650-6112-00
c-1- & 5136-506-114-00 +SCREM, PILOT 1 313650-6114-00
C-1- 6 £158-236-115-A% .SCREM, STOP 1 315823-6115A
C-1- 7 5127-506-116-00 <SPRING Z 312750-6116-00
C-1- 8 5157-216-142-AX +SHAFT, CHOKE 1 3N6721-671428
c-1- 9 5172-906-141-00 SBOLT 1 317290-6141-00
C-1-10 5158-256-103-AX « SPRIMG 1 316825-61034
C-1-M 5145-986-157-AX -COLLAR 2 374598-61574
C-1-12 5157-216-102-AX JYALYE, CHOKE 1 315721-61024
C-1-13 5136-506-134-00 +SCREYW 2 313650-6734-00
C-1-14 5145-986-138-AX LCOLLAR 1 314598-61384
C-1-15 5157-216-113-AX JJET, AIR/#1.6 1 315721-61134A
C-1-16 5158-236-122-AX YALVE, NEEDLE 1 315823-51224
C-1-17 5157-216-134-AX JCLIP 1 315721-6134A
C-1-18 5157-216-129-AX LNOZZLE, MAIN/#bA 1 315721-6129A
c-1-1%9 5157-216-155-AX LHOLDER, MAIN JET 1 315727-51554
C-1-20 5158-016-732-AX JET, MAIN/#E7.5 1 315801-6132A
C-1-21 5158-016-126-AX LFLOAT 1 315801-6126A
¢-1-22 5144-996-127-AX -PIN, FUOAT 1 314499-6127A
C-1-23 5136-506-128-00 2 BASKET i 313650-6128-00
C-1-24 5158-236-130-AX CHAMBER, FLDAT [ 315823-6130A
C-1-25 5145-966-143-AX -BOLT 1 314596-6143A
Cc-1-26 5144-996-159-AX JHASHER 1 314499-615%4
c-1-27 5158-226-133-AX 2SCREW, DRAIN i 315822-61334
Cc-1-28 5131-226=116-00 <SPRING 1 313122-6116-00




Fig. F-1 FILTER

Rel. No, Pavl No, Descripticon 'ty Remaiks

5136-506-510-02 FILTER ASSY 1 313650-6510-02
FaT-1 5136-506-517-00 » SCREH 1 313650-6517-00
F-1- 2 5136-506-512-00 o0-RIMG i 313650-6512-00
F-1- 3 5136-506-519-00 «STRATHER 1 313650-6519-00
F-1- 2 5136-506-518-02 SGASKET 1 313650-6518-02
F-1- 5 5136-506-521-00 LPOT, FILTER 1 313650-6521-00
F-1- 6 5136-506-522-00 LHNUT, RING 1 313650-6522-00




Fig. R-1

RECOIL STARTER

Ref . No.

Part HNo.

Description

Q'Ly

Remarks

R-1-10
R-1-11
R-1-12
R-1-13
R-1-14

5157-213-430-AX
5157-213-432-A%
5311-B06-00X- XX
5461 -F06-00A~ X
5164-203-442<BX
5164-513-456<AX
5164-203-449-BX
5164-703-448-AX
5164-203-446-AX
5164-203-445-BX
5164-513-441-AX
5188-633-452-00
5157-213-453-AX
5122-113-454-00
5153-533-455-00

RECOIL STARTER ASSY

<PULLEY

SNUT/MB
JWASHER, SP/ME
SMASHER, THRUST
<MASHER, THRUST
+COVER, RETAINER
+SPRING, RETURN
«SPRING

«PAWL, RECOIL
°REEL, RECOIL

- SPRING, RECOIL
+ROPE/Bx2720

<HANDLE, RECOIL STARTER

«DAMPER

315721-3430A
315721-34324
31180600
461F0600A
316420-34428
316451-3456A
316420-34498
316470-3448A
316420-3446A
316420-34458
316451-34414A
318863-3452-00
315721-3453A
312211-3454-00
315353-3455-00













CONTENTS

K5652-HE40 CHASSIS

Fig. 1 FRAME and FENDER ... ... ... .. .
Fig. 2 MAIN GEAR CASE ... . . e e e
Fig. 3 TRANSMISSION GEAR .. .. . e i e
Fig. 4 SHIFTER .. e e e i
Fig. b TENSION and BRAKE SYSTEM ... ... .. . i
Fig. © HANDLE FRAME ... . e
Fig. 7 HANDLE REVOLUTION ASSY ... ... ... e,
Fig. 8 CONTROL LEVER ... ittt e it st e i e i iaaas
Fig. 9 WHEEL .. e
Fig. 10 BONNET and FUEL TANK ... i i i e
Fig. 11 A RKS L e

Fig. 12 TOOLS o e e e e






Ref.No.| Parts No. Description iy Remarks
1.1 1382-101-200-00 | FRAME, F 1
1- 2 V201-461-207-50 | BOLT/M12x75 9T 2
1- 3 V308-260-012-06 [ NUT/MI2 2
1. 4 V403-150-012-00 | WASHER, SP/M12 2
1 5 W201-261-003-50 | BOLT/M10x35 $=35 2
1- 6 V300-260-010-00 | NUT/M10 2
1- 7 1352-006-10G-00 | STAND {
1- 8 1352-106-062-00 | SPRING, STAND 1
1- 9 1352-616-601-00 | SPRING, PLATE 2
110 1352-616-002-00 | WASHER, CONE 9
1-11 V500-153-001-50 | PIN, SPLIT/3x15 5
112 \V201-260-808-08 | BGLT/M8x80 i
1413 V300-260-008-00 | NUT/M8 1
114 V401-160-008-00 | WASHER, SP/MS 3
115 V413-160-008-00 | WASHER/MS 4
116 1365-616-200-00 | FENDER, AUX LH 1
1-17 1352-616-002-00 | WASHER, CONE 4
1-18 V371-160-008-00 | NUT, WING/MB 4
{-19 V401-160-008-00 | WASHER, SP/M8 4
1-20 1365-616-300-00 | FENDER, AUX RH i
1-21 1352-616-003-00 | GUARD, MAD 2
122 1352-161-004-00 | PLATE, SET 2
123 V260-160-601-20 | BOLT/MBx12 8
124 V300-260-006-00 | NUT/Ms 6
1-25 V411-160-606-00 | WASHER, SP/M6 8
1-26 1352-331-001-00 | WEIGHT, F A 1
127 1352-931-002-00 | WEIGHT, F B 1
1-28 V201-261-206-00 | BOLT/M12x60 9
129 V401-160-012-00 | WASHER, SP/M12 2
1.30 1390-931-200-00 | PIN, KING ASSY 1
1-31 1305-931-603-00 | -PIN, HAIR :
1.32 1352-106-001-00 | PIN {16x59) 1
1-33 V413-160-010-00 | WASHER/M10 1
1.34 V5G0-152-502-06] PIN, SPLIT/2.5x20 1
1.35 1392-121-001-60 | PLATE 4
1.36 Y201-261-004-50 | BOLT/M10x45 4
1.37 V401-160-010-00 | WASHER, SP/M10 a
1.38 V300-260-010-00 | NUT/M10 4
1-39 V413-160-010-60 | WASHER/M10 4
1-40 1382-616-200-006 | FENDER 1
1.41 V201-260-302-06 | BOLT/MSx20 2




15

Figy. 2

MAIN GEAR CASE




Ref.No.

Parts No.

Description

Q’ty

Remarks

- B B o R T -
. v v . . . . .
GO =1 & N da LS B e

1365-218-001-30
V781-300-000-60
1365-216-005-00
1365-216-002-30
V201-260-802-50
V401-260-008-00
V300-266-003-00
V201-260-803-50
1352-216-004-00
V2908-260-601-60
V401-260-006-00
7954-205-101-00
1365-216-003-00
V200-260-601-20
V401-2B6C-006-00
1399-830-208-10
V201-461-207-50
V401-160-012-00
V300-266-012-00
1380-931-200-00
1305-931-003-00
1365-216-004-00
V200-250-601-00
V401-260-006-00
8057-006-000-00
8057-006-002-00
8057-006-003-00
W201-261-204-00
V302-260-012-00
1343-216-002-00
1343-216-6G3-00

CASE, MAIN GEAR LH
PLUG/PT3/8
PACKING, MALN GEAR CASE
CASE, MAIN GEAR RH
BOLT/MBx25
WASKER, SP/M8
NUT/MB
BOLT/M8x35

PIPE, OIL
BOLT/M6x16
WASHER, SP/Mg
CAP, OIL/30

METAL, WHEEL
BOLT/MBx12
WASHER, SP/M6
HITER, R
BOLT/M12x75 9T
WASHER, SP/M12
NUT/M12

PIN, KING ASSY
PIN, HAIR

CAP, SHAFT/30x50
BOLT/M6x10
WASHER, SP/ii6
HITCH, CULTY ASSY
-BOLT

- SPRING
+BOLT/M12x40 S=40
-NUT/M12

PLUG

FACKING

—n-aMI\JMM—»MN—!—n—aMl\:M—nmde—-.n_\_-q-qm._.d_._.

(X<



TRANSMISSION GEAR

Figod

17



Ref.No.

Parts No.

Description

Q’ty

Remarks

GO = )N L) Y =

1390-217-001-00
V&00-110-630-46
VE600-116-204-50
1352-217-902-00
1340-217-004-00

t352-217-003-00
1352-217-004-00

1352-219-160-00
1390-219-001-00
V600-110-620-30
V600-116-204-50
1346-217-004-00
1352-222-601-00
1352-222-002-00
VE06-110-620-20
1365-224-001-00
V600-110-630-40
V704-140-028-00
1365-224-002-06
1352-224-0602-00
1365-224-003-00
1352-224-004-00
V705-140-035-00
1365-225-100-00
1310-225-005-00
VB00-119-620-80
1365-225-001-0D
1390-225-200-00
1390-226-00-08
V720-102-401-00
1380-226-002-00
v200-260-60%-20
V421-160-006-09
1352-917-001-00
1324-205-002-00
V201-260-802-00
V401-180-608-00
1352-817-003-0D
V201-260-802-00
V40t1-160-008-00
1352-917-004-00
1352-917-002-00
V201-260-803-50
V401-160-008-00
1352-917-005-00
1324-205-002-00
V201-260-802-00
V401-160-008-c0

SHAFT, MAIN
BEARING, RB/6304
BEARING, RB/6204 1/2
GEAR, MAIN CHANGE/25-39T
SEAL, OIL/TC223567
SEAL, GIL/TC25358
BUSH, SEAL/SI202513
SHAFT, CRANGE
GEAR, CHANGE/45T
BEARING, RB/62G3
BEARING, RB/6204 1/2
SEAL, OIL/TCZ2357
PIN, COUNTER GEAR
GEAR, IDLE/72T
BEARING, RB/6202
SHAFT, WHEEL PINION
BEARING, RB/6304
RING, SNAP/C20
WASHER

SPRING, PRESS/35
PINION, WHEEL/11T
GEAR, SIDE CLUTCH/GZT
RING, SNAP/ C35
SHAFT, WHEEL

PIN, WHEEL SHAFT
BEARING, RB/6208
SEAL, OIL/AGRBYS2E
GEAR, BACK/15:20T
PIN, BACK GEAR
0-RING/P1DA

PLATE, LOCK
BOLT/MBx12
WASHER, SP/MB
PULLEY/100

WASHER

BOLT/M8x20

WASHER, SP/M8
PULLEY, V/2-140
BOLT/M8x20
WASHER, SP/M8

BOSS, PULLEY
PULLEY/ 90 ENGINE
BOLT/M8x35

WASHER, SP/M8
PULLEY/140

WASHER

BOLT/M8x20

WASHER, SP/M8

el T B R A A R T e T T % T . e L e B - . T 1 e e S O Sy

Tor MAIN SHAFT




Fig.4

SHIFTER

w—721

J
o JéLzo

e—21

J

5|l j; 18 % T@:r@ 9 f’%

‘l\\ o 10 A

Eﬁb—’ 1619 18
17
Ref.No.| Parts Ne. Description Q’ty Remarks

4. 1 1352-229-001-00 | SHIFTER, MAIN CHANGE 1
4- 2 1302-225-D03-00 | SPRING, SHIFTER 1
43 V630-200-001-66 | BALL, STEEL 1
4- 4 1352-229-002-00 | STAY, MAIN SHIFTER 1
45 V720-101.900-96 | O-RING/PY i
4- 6 1362-229-003-10 | SHIFTER, BACK CHANGE 1
4- 7 1302-225-063-00 | SPRING, SBIFTER 1
4.8 V680-208-0D01-00 | BALL, STEEL 1
49 1352-228-004-00 | STAY, BACK SHIFTER i
4-19 V720-101-900-90 | O-RING/PS i
211 1352-229-005-06 | PLATE, STAY SET 2
212 V200-260-601-20 | BOLT/MBx12 2
4-13 V401-260-006-00 | WASHER, SP/M5 2
4-14 1352-229-100-00 | ARM, CHANGE 1
4-15 V720-102-401-60 | O-RING/P18 1
4.16 1365-229-007-00 | SHIFTER, SIDE CLUTCH z
4-17 1703-101-020-00 | COLLAR, SHIFTER 4
418 1352-229-006-00 | PIN, SIDE CLUTCH 2
419 V720-102-201-00 | O-RING/P10A 2
4-20 1352-229-007-00 ROD,SIDE CLUTCH ?
4-71 ¥720-101-90%-00 | 9-RING/PI0 2

19




SERVICE MEMO



21

Fige.o

TERISION and BRAKE SYSTEM



Ref.No.| Parts No. Description Q'ty Remarks
51 1380-201-001-10 | PULLEY, ENGINE/ 8298 1
5- 2 1390-201-002-00 | BOSS, PULLEY i
5. 3 1390-201-003-10 | V-PULLEY/i64 1
5- 4 1352.201-202-00 | V-PULLEY /111 1
5- 5 V201-260-803-50 | BOLT/M8x35 3
5 6 V401-160-008-00 | WASHER, $P/M8 3
5- 7 V300-260-008-00 | NUT/MB 3
§- 8 1317-201-004-00 | KEY 1
5- ¢ 1324-205-002-00 | WASHER 1
5-10 V401-160-008-00 | WASHER, SP/M8 1
5-11 V203-260-802-00 | BOLT/M8x2D 1
5-12 1390-261-0604-00 | V-BELT/HPSE40-2 i
5-13 V817-200-040-60 | V-BELT/SB40 RED i
B-14 1352-202-001-00 | SPRING, TORQUE/28 2
5-15 1365-202-002-00 | BOLT, TENSION [
8-16 Va0i-160-012-00 | WASHER, SP/M12 i
5-17 V300-266-012-00 | NUT/M12 i
5-18 1392-204-260-900 | STOPPER, BELT i
5-19 V201-260-801-6G | BOLT/M8x18 )
5-20 V401-160-008-00 | WASHER, SP/M3 2
5-21 1352-209-001-00 | BRUM, BRAKE i
5-22 1352-209-002-00 | KEY/ 5x5x21 1
5-23 1324-205-002-60 | WASHER 1 _
5-24 V201-260-802-00 | BOLT/MBx20 1 )
5-25 V401-160-008-00 | WASHER, SP/M8 1
5-26 1352-209-100-00 | SHOE, BRAKE 1
5-27 1352-209-003-18 | SPRING, TORGUE/?5 1
5-28 1352-209-004-00 | BOLT, BRAKE i
5-29 V413-160-010-00 | WASHER/M1Q 1
5-30 V401-260-010-60 | WASHER,SP/M10 i
5-31 1352-209-005-10 | COVER, BRAKE 1
5-32 V200-260-6071-20 | BOLT/M6Gx1? 2
5-33 V413-160-006-00 | WASHER/MS 2
5-34 Va01-260-006-00-| WASHER, SP/M6 2
5-35 1392-611-2060-90/| EOVER, BELT A 1
5-36 1392-611-001-00 | €OVER, BELT B 1
5-37 1390-612-200-00 | STAY,COVER A 1
5-38 V413-160-008-00 | WASHER/MS 5
5-39 V401-180-008-00 | WASHER, SP/M8 7
5-40 V3406-150-008-00 | NUT, LOCK/M3 2
5-41 V201-260-801-80 | BOLT/M8x16 4
5-42 1330:612-216-00 | STAY, COVERB 1
5-43 V300-260-008-00 | NUT/M8 1
5-44 1390-203-200-00 | ARM, TENSIGN A 1
5-45 1390-203-220-60 | ARM, TENSIGN B i
5-46 1385-2062-001-00 | TENSION PULLEY/ 56 i
5-47 VB00-150-630-20 | BEARING, RE/G28788 i
5-48 V705-140-042-00 | RING, SNAF/C42 i
5-49 1352-202-3008-00 | PULLEY, TENSION 1
5-50 V704-140-015-00 | RING, SNAP/C15 2
5-51 1365-611-001-00 | CAP,COVER i
5-52 1365-611-002-00 | NUT, SPEED U /M6x10 1

22



Ref.Ng.| Parts No. Description Q’ty Remarks
5-53 V111-166-001-00 | SCREW/MBx10 i
5-64 1390-612-220-00 | STAY, COVER C 1
h-hh V201-260-801-60 | BOLT/M8x16 i
5-bg VAQ1-160-008-90 | WASHER, SP/M8 1

23



SERVEICE MEMO



Fig.®

25

HANDLE FRAME




Ref. No.

Parts Ne.

Description

Qty

Remarks

o oo O Oy O O o o2
g . . T | T g .
L B I L o B I R

o o
D
= W

8-11
5-12
6-13
5-14
B-15
6-16
6-17
6-18
6-19
8-20
6-21
6-22
6-23
6-24
6-25
6-25
g- 0-1
6-27
6-28
6-29
6-39
8-31
6-32
6-33
6-34
6-35
6-38
6-37
6-38
6-392
B-40
8-41
6-42
6-43
6-44
6-45
6-46
6-47

§-48
6-49

6-50
6-51

1368-301-10G-40
V201-261-012-G0
V201-261-012-60
V413-160-019-00
V401-260-010-00
V300-260-010-00
1365-301-200-10
¥111-165-001-00
Y401-160-005-00
1352-301-001-00
1352-301-002-60
V580-1406-301-8D
1352-311-100-00
V201-461-204-50
V401-260-012-00
1392-401-200-00
V201-260-801-60
V401-160-008-0¢
V300-260-008-00
1352-600-052-00
1352-621-003-00
1352-621-004-00
1366-651-002-00
V201-261-005-09
V40i-260-010-06
V300-260-010-00
1386-622-200-00
1386-622-201-00
V300-268-6106-00
1386-622-202-60
1386-622-204-00
1386-622-203-00
V300-260-068-00
1386-622-205-00
V300-260-006-00
V401-260-006-00
V401-260-008-00
V401-260-010-00
1392-301-200-00
V 111-166<001-40
Va401-160-066-00
V413-160-006-00
1392-301-001-00
1392-301-003-00
V411-160-005-80
1392-303%-605-00
1365-600-051-20
1317-621-002-00
1352-621-001-00
1392-621-001-00
3746-172-013-00
1372-12%-215-00

FRAME, HANDLE
BOLT/M10x120
BOLT/M10x125
WASHER/M10
WASHER, SP/M 0
NUT/M10

COVER, BOX
SCREW/M5x10
WASHER, SP/M5
KNOB, SET
SPRING, PRESS/ 14
PIN, SPRING/W 3x18
PIPE, HANDLE
BOLT/M12x45 ST
WASHER, SP/M12
BOX,ELUTCH
BOLT/MBx18
WASHER, SP/M8
NUT/MS

HORN ASSY
:GRIP

+BAND

-BAND/27
-BOLT/M10x50
-WASHER, SP/M10
-NUT/M10
MIRRCGR, B VIEW ASSY
*MIRROR
-NUT/M10

«POLE

*METAL, SET

- BAND

+NUT/M8
-SCREW

s NUT/ME
-WASHER, SP/M&
- WASHER, SP/M8
+WASHER, SP/M10
GUIDE, CHANGE
SCREW/MBx14
WASHER, SP/M6
WASHER/ME
PANEL, CHANGE
SCREW/Mbx12
WASHER/MS
BUSHING / 13x15.8x6.4
SWITCH, MAIN ASSY
CLAMP, WIRE
CLAMP
HARNESS, WiRE EARTH
BAND, HARNESS
HOOK, WIRE

e e N < N N £ T N £ T L T T T o B o B L B e e . T N i Sy A T N TRV T B L B = = TP L % e

26



Ref.No.| Parts No. Description Q’ty Remarks
6-52 V111-165-002-50 | SCREW/M5x25 1
6-53 V300-260-005-00 | NUT/M5

27



SERVICE MEMO



29

Fig.7

HANDLE REVOLUTION ASSY




Ref No.

Parts No.

Description

Q'ty

Remarks

B I I T e T I O I I e e e e
. ' . . . . . . i f f i f i i

7-15
7-16
7-17
7-18
7-19
7-20
721
7-22
7-23
1-24
i-25
7-28
7-27
7-28

(=B = T L S S )

—_

1372-351-000-00
1372-351-200-10
1372-351-210-00
Vi01-461-204-50
V401-160-012-G0
Vv201-461-002-50
V4901-160-610-G0
V413-160-019-60
1372-351-001-00
1372-351-002-00
VY321-260-018-00
v401-180-018-60
V500-154-003-50
1372-351-003-10
1324-353-004-00
1324-353-005-00
v413-160-012-00
¥5006-153-002-00
1372-351-004-00
V201-260-801-60
V401-160-008-00
V200-260-603-5C
V401-160-006-00
1372-351-005-00
V500-152-501-50
1376-202-903-60
1427-821-026-60
1372-351-229-00
1421-621-038-G0

REVOLUTION, HANDLE ASSY
-BRACKET

-PLATE, SET
-BOLT/M12x45 9T
-WASHER, SP/M12
-BOLT/M10x25 9T
-WASHER, SP/M10
-WASHER/M10
-METAL, BRAEKET
<WASHER/17x40x5
-NUT, SLOTTED/M16
-WASHER, SP/M16
+PIN, SPLIT/4x35
*METAL, LOCK

-PIN, NAIL

-SPRING, TORQUE/36
-WASHER/M12

-PIN, SPLIT/3x20
-HOLDER, WIRE
-BOLT/M8x18
-WASHER, SP/M8B

< BOLT/M6x35
+WASHER, SP/MB
-WIRE, HANDLE LOCK
- PIN, SPLAT/2.6x15
-BAND, WIRE/148
-CLAMP, HABNESS/150
-LEVER, LDCK ASSY
BAND, WIRE {170)

e e T 5 T . T L T J Sty X5, R S T T S T N S

30



CONTROL LEVER

Fig.S




Ref.No.| Parts No. Description Q’ty Remarks
8- 1 1352-404-200-10 | LEVER, ARCH 1
8- 2 1392-401-001-00 | PiN, CLUTCH 1
8- 3 V580-140-202-20 | PIN, SPRING/W 4x22 2
8- 4 V580-130-010-60 | WIRE/D.9x100 2
8- 5 1372-401-001-10== WIRE, CLUTCH 2
8- 6 1380-401-003-60 | SPRING, CLUTCH 1
8- 7 1352-405-100-60 | TRIGGER, WIRE 2
8. 8 V413-160-008-00 | WASHER/MS 2
8. 9 V500-152-001-40 | PIN, SPLIT/2x14 1
8-10 1352-404-004-06 | SPRING, CLUTCH 1
8.11 1352-404-005-00 | STOPPER, WIRE 1
8.12 ¥201-260-807-50 | BOLT/MBx75 1
3.13 V401-160-008-00 | WASHER, $P/M8 i
8.14 V300-260-008-00 | NUT/M8 1
815 1352-404-600-20 | LEVER, BRAKE 1
815 1352-404-607-00 | KNOB, LEVER/24 1
8.17 1372-401-002-00 | WIRE, BRAKE 1
8.18 1352-404-009-60 | PIN/Ex10 1
819 1352-404-010-00 | SPRING, BRAKE 1
8.20 V500-152-001-40 | PIN, SPRING/2x14 1
8.21 1352-404-800-00 | HOLDER, CLUTCH LEVER t
822 VE580-120-3G1-50 | PIN, SPRINGA 3x15 1
823 @k 1372-402-001-00 | WIRE, THROTTLE 1
8-24 1372-451-200-10 | LEVER, CHANGE 1
8-25 3563-102-002-06 | GRIP 1
8-28 1352-403-001-10 | JOINT 1
8.27 V580-140-502-80 | PIN, SPRING/W 5x28 1
8.78 V¥590-130-908-00 | WIRE/0.9x80 1
879 1352-403-002-00 | PIN/5x28 1
8-30 V500-151-601-20 | PIN, SPLIT/1.6x12 1
831 1352-403-003-00 | SPRING, PRESS/65 1
8-32 1352-406-200-00 | LEVER, SIDE CLUTCH LH ASSY 1
§.32.1 | 1352-400-052-00 | LEVER, SIDE CLUTCH LH ASSY 1 } Interchangeable
8.33 1352-406-210-00 | LEVER, SIDE CLUTCH RH ASSY 1
9331 | 1352-800-061-00 | LEVER, SIDE CLUTCH RH ASSY i }mmha"geab'e
8-34 1317-406-002-00 | SPRING 2
8.35 < 1372-405-001-00 |-WIRE, SIDE CLUTCH 2
8-36 1352-406-002-00 | ARM, SIDE CLUTCH LH 1
8-37 1352-406-003-00 | ARM, SIDE CLUTCH RH 1
8-38 1352-406-004-00 | PIN, SIDE CLUTCH 1
8-39 V560-153-001-80 | PIN, SPLIT/3x18 i
8-40 1352-416-100-20 | LEVER, STAND 1
8.41 1414-117-004-00 | KNOB, LEVER/30 1
8-42 V530-120-402-20 | PIN, SPRING/W 4x22 1
8-43 V590-102-007-00 | WIRE/20x70 1
g-24 1352-416-200-00 | ARM, WIRE 1
8-45 — | 13652-416-001-1¢ | WiRE, STAND — 1
8-46 1352-416-002-10 | SPRING, TENSION/63 1
8-47 V410-166-008-00 | WASHER/MS 9
3-48 V500-162-001-50 | PIN, SPLIT/2x15 7
8-49 1352-416-003-00 | SPRING, STOPPER i
3-50 1352-621-001-00 | CLAMP 1

32



Ref.No.| Parts No. Description Q'ty Remarks
§-51 1362.402.300-10 | LEVER, CLUTCH 1
8-52 1352-404-400-20 | ARM, SHIFT A i
8-53 21061-230-001-00 | KNGB i
8-54 1392-491-210-10 | ARM, SHIFT B 1
8-55 1426-621-018-00 | SPRING, TENSION 1
8-58 V411-160-012-00 | WASHER/M12 1
8-57 V710-140-040-00 | RING, SNAP/E10 i
8-58 1352-402-801-00 | WIRE, CHOKE 1
8-59 $392-301-002-00 | STAY, CHOKE WIRE 1
3-60 V111-166-001-40 | SCREW/MBx 14 1
8-61 V401-160-008-00 | WASHER, SP/M6 i
§-82 V413-160-008-00 | WASHER/M6 i
8-63 WASHER/M10 i

V413-160-010-06

33



Ref.No.| Parts No. Description Q’ty Remarks
9- 1 1346-241-001-00 | BOSS, WHEEL 2
9. 2 1365-241-002-00 | PIN, WHEEL BOSS 4
9.3 1305-241-001-00 | PIN, HAIR 4

34



Fig.10 BONRET and FUEL TANK

o
T
U\'f

|

12 peeees

35



Ref.No.| Parts No. Description Q’ty Remarks
10- 1 1392-601-200-00 | BONMET 1
16- 2 | V201-260-801-60 | BOLT/M8x16 2
16- 3 | V401-160-008-00 | WASHER, SP/M8 2
10- 4 | V413-160-008-00 | WASHER/MS 2
i0- 5 | 1376-501.003-00 | KNOB, SET 35 1
10- 6 | 1352-601-603-00 | SUPPORT 1
10- 7 1392-601-001-10 | GRILLE, FRONT 1
10- 8 | 1392.501-002-00 | MARKER, SIDE 2
10- 8 | V413-160-005-60 | WASHER/MS 4
10410 | V300-260-005-00 | NUT/M5 2
10-11 1390-601-210-00 | STAY, BONNET A 1
10-12 | V3006-260-008-00 | NUT/MS 1
10-13 | V413-160-008-00 | WASHER/MS i
10-14 | V401-180-008-00 | WASHER, SP/M8 1
10-15 | 1390-601-220-08 | STAY, BONNET B 1
1016 | V201-260-801-60 | BOLT/M8x16 2
10-17 | V401-160-008-00 | WASHER, SP/M8 2
10-18 1392-601-220-00 | SUPPORT, BONNET 1
1018 | V201-260-802-00 | BOLT/MSx20 2
10-20 | VA401-160-008-00 | WASHER, SP/M8 2
10-21 1390-601-230-60 | COVER, SIDE 1
10-22 | v270-160-601-50 | BOLT, WING/MBx15 2
10-23 | V401-160-006-00 | WASHER, SP/MB 2
10-24 | V413-160-006-00 | WASHER/MG 2
10-25 | 1392-606-260-00 | TANK, FUEL 1
16-26 | V201-260-801-60 | BOLT/M8x1§ 2
1027 | V401-160-008-00 | WASHER, SP/MS 4
10-28 | V413-160-008-00 | WASHER/MS 2
10-29 | 1390-606-216-00 | STAY, TANK A i
10-30 | 1390-606-220-00 | STAY, TANK B i
10-31 | 1352-606-200-00 | CAP, TANK ASSY 1
16-32 | 1392-606-230-00 | GAUGE, FUEL ASSY 1
10-33 | V111-165-001-20 | SCREW/M5x12 2
10-34 | 1390-606-001-06 | PIPE, FUEL 1
10-35 | V590-130-909-00 | WIRE/0.9x90 2
10-36 | 1365-621-200-06 | LAMP, HEAD ASSY 1
10-37 | V200-260-601-60 | BOLT/MGx16 2
10-38 | V401-160-006-00 | WASHER, SP/MB 2

nq  |[365 fot Yobeo

L oaw?‘/af'_

36



Fig. ¥ 1

MARKS

Ref.No.

Parts No.

Description

Q’ty

Remarks

11-
1i-
11-
t1-
11-
11-
11-
i1-
11-
11-18
11-11
1112
1113
11-14

o~ o LA P e

o

1372-952-001-00
1372-952-0G2-00
1370-982-002-00
1324-957.012-00
1392-941-002-00
1352-952-003-00
1390-942-001-00
1386-9071-001-00
1392-301-063-10
1392-961-004-10
1390-803-003-10
1390-903-004-10
1392-501-073-00
1354-802-008-10

MARK, CAUTION A
MARK, CAUTION B
MARK, STAND
MARK/MADE iN JAPAN
MARK, CLUTCH
MARK, BRAKE
MARK, MODEL
MARK, HEAT
MARK, BONNET L
MARK, BONNET R
MARK, SIDE L
MARK, SIDER
MARK, PANEL
TAG, OIL CAUTION

—_— = b o e el ek b b b cumk e b ek

HANDLE FRAME
CLUTCH BGX
ELUTCH BOX

HANDLE PiPE

37



Fig.12 TOOLS

Ref.No.| Parts No. Description Qty Remarks
12- 1 1305-806-001-60 | SPANNER, BOX/L 1
12- 2 V920-551-201-40 | SPANNER/12-14 1
12- 3 V936-250-015-00 | PLIERS/150 1
12- 4 1352-908-001-00 | OILER 1
12- 6 1352-906-002-00 | FUNNEL 1
12- 8 V920-550-801-00 | SPANNER/S-10 1
12- 7 V920-551-301-70 | SPANNER/13-17 1
t2- 8 V920-551-902-20 | SPANNER/19-22 i
12- 8 1381-906-001-00 | DRIVER 1
12.10 1351-906-003-00 | COVER, SHEET 1

38












NUMERICAL PARTS INDEX ENGINE
Parts Code Ref No. Parts Code Ref No. Parts Code Ref No.
5110-R06-10X-XX |24 5145-966-143-AY, [C-1-25 5158-002-111-AX | 34
5158-011-181-A% [ 3
5112-B06-30X-X¥|77 5145-986-138-A% | C-1-14 5158-011-231-A% |7
5145-986-157-A% |C-1-11 5158-011-233-A% |9
5114-096.812-00 |63 5158-011-310-A% |12
5151-927-432-00 |116 B158-011-311-AN | A-1-1
5122-113-454-00 |R-1-13 5158-011-312-A% [ A-1-3
5153-533-455-00 [R-1-14 5158-011-312-A% [4-1-4
5127-506-116-00 |C-1-7 5158.011-327-A% | Al-2
5154-707-214-AX |55, 118 5158-011-385-A% | 13
5130-B06-12%-¥XX|11, 75, 13¢ [5154-707-441-A% |54, 117 5158011482 A% | 74
5130-B06-16X-XX|95 5154-830-851-BX {140 5158-011-510-E% | 10
£130-B0O8-283-X3}|103 5158-012-112-a% | 35
5130-B08-35X-XX|104 5156-013-482-A% | 131 5158-012-113-4% | 36
5130-G10-45% -XX|5 5156-216-561-GX |66 5158-012-116-A% | 37
5158-012-121-AX |38
5131-226-116-00 |C-1-28 5157-011-111-A% |1 B158-012-211- A% |39
5157-011-121-AX | 2 5158-012-310-AX |40
5136-~2A8-168-00 |125 5157-013-010-AX |45 5158-013-121-AY |46
5136~502-371-00 |50, 219 5157-013-111-AX | 44 5158-013-122-AX | 47
5136-506-112-00 |C-1-4 5157-211-181-AX |4 5158-013-217-AX |49
5136-506-114-00 [C-1-5 5157-211-400-AX |16 5158-013-240-BX |51
5136-506-128-00 [C-1-23 5157-211-431-AX |17 5158-013-245-A% |52
5136-506-134-00 |C-1-13 5157-211-432-AX |18 5158-014-124-CX | 99
5136-506-510-02 |65 5157-211-433-AX | 2] 5158-014-231-AX |56
5136-506-512-00 {F-1-2 5157-211-434-AX |22 5158-014-235- A% | 100
5136-506-517-00 |F-1-1 5157-211-445-AX |23 5158-015-110-AX | 107
5136-506-518-00 |[F-1-4 5157-211-531-A% [14 5158-015-122-A% 111
5136-506-519-00 [F~1-3 5157-211-611-AX (71 5158-015-147-A% | 109
5136-506-522-00 |F-1-6 5157-211~631-4X | 72 5158-015-210-AX | 76
5136-506-527-00 |67 5157-213-210-AX |48 5158-015-231-BX | 80
5136-796-812-00 |70 5157-213-430-AX | 138 5158-015-232-BX |81
5157-213-432-AX |R-1-1 6158-015-310.4% | a2
5157-213-453.AX [R-1-12 5158-015-314-A% |83
5144.011-341-A% 15 5157-214-110-BX |53 5158-015-317-B% |84
5144-015-121-BX [108 5157-216-100-AX |59 5158-015-321-AX | 90
5144-015-135-AX |113 5157-2164102-A% |C-1-12 5158-015-335-AX | 85
5144-015-383-AX |87, 88 5157-216-113-AX 1 C-1-15 5158-015-337-AX | 86
5144-015-388-AX |89 5157-216-129-AX [C-1-18 5158-016-126-4A% | C-1-21
5144-053-092-A% | 110 5157-216-134-A% [C-1-17 5158-016-132-A% | c-1.20
5144-996-127-AX [C-1-22 5157-216-142-AX |C-1-8 5158-016-181-AX | 60
5144-996-159-AK |C-1-26 5157-216-155-A%X | C-1-19 5158-016-184-4A% | 61
5158-016-732-4% | 124

40



Parts Code

Ref No.

Parts Code

Ref No.

Parts Code

Ref No.

5158-017-4]11-AX
5158-018-103-AX
5158-018-111-BX
5158-018-124-AX
5158-018-164-A%
5158-018-165-A%
5158-018-465-BX
5158-211-632-BX
5158-218-410- A%
5158-224-120-A%
5158-226-133-AY
5158-226-852-A%
5158-228-161-AX
5158-235-382-A%
5158-236-115-A%
5158-236-122-AX
5158-236-130-A¥
5158-236-139-A¥
5158-254-165-AX
5158-256-103-AX

5164-203-442-BX
5164-203-445-BX
5164-203.446-A%
5164-203-449-BX
5164-5135-441-AX
5164-513-456-4A%
5164-703-448-AX
5164-701-232-00

5164-701-442-00

5164-913-274-00

5165-506-137-A¥
5166-706-101-A%
5166-708-161-00
5166-715-381-AX
5171-G08-18¥-XX
5172-708-418-BX

5172-708-419- AY
5172-906-141-00

115

120
119

i21

123
124
122

73

135

98
C-1-27
62

132

92
C-1-6
C-1-16
C-1-24
C-1-1
101
C-1-10

R-1-4
R-1-9
R-1-8
R-1-6
R-1-10
R-1-5
R-1-7

30
41

G-1-2
133
91

31

136

137
c-1-9

5180-B06-12X XX

5180-B06-25% - XX

5180-B06-30X -XX

5183-B08-25X-XX

5187-B06-6TX-XX

5188-633-452-00

5214-B05-16A-XX

5311-B06-00X-XX

5312-B05-00A-XX

5314-B10-00X -X¥
5314-B14-00A-XX

5317-RO8-00X -XX

5322-015-351-00
5322-015-352-00

5410-B06-00%X-XX

5410-B08-00X -HX

S410-B10-00X-XX

54U1-B06-00X -XX

5461-F06-00A-XX

5461~F08-00¥ -XX

5461-F10-00A-XX

5463-H10-00X-XX

5511-A07-35X-XX

5551-A08-16X-¥X

5554~ A06-00X-XX

5601-A62-06X-XX

i9

127

128

42

139

R-1-11

96

78, R-1-2

97

25
1390

32

93
94

114

102

20,26, 79, 27

28, R-1-3

33

29

68

43

105

iiz

57,106

5702-A04-100-0X

69

47




CHASSIS

Parts Code

Ref No.

Paris Code

Ref No.

Parts Code

Ref No.

1302-225-003-00

1305-241-001-00
1305-906-001-00
1305-931-003-00

1310-225-005-00

1317-201-004-00
1317-406-002-00
1317-621-002-00

1324-205-002-00

1324-353-004-00
1324.353-005-00
1324-957-012-00

1240-217-004-00
1340-241-001-00

1343-.216-002-00
1343-216-003-00

1351-906-003-00

1362-006-100-00
1352-106-001-00
1352.106-002-00
13562-161-004-00
1352.201-202-00
1352-202-001-00
1352-202-300-00
1352-2D%-001-00
1352-209-002-00
1352-209-003-10
1352-209-004-00
1352-209-005-10
1352-209-100-00
1352-216-004-00
1352-217-002-00
1352-217-003-00
1352-217-004-00

4-2,4-7

9-3
12-1
1-31,2-21

3-25

5-8
8-34
6-47

3-35, 346,
5-9,5-23,
T-14
7-15
1i-4

3-5,3-12
9-1

2-30
2-31

12-10

1352-219-100.-00
1352-222-001-00
1352-222-002-00
1352-224-002-00
1352-224-004-00
1352.229-001-00
1352-229-002-00
1352-229-003-10
1352-229-004-00
1352-229-005-00
1352-229-006-00
1352-229-007-00
1352-229-100-00
1352-301-001-00
1352-301-002-00
1352-311-100-00
1352-400-051200
1352-400-052-00
1352-402-001-00
1352.403-001~10
1352-403-002-00
1352-403-003-00
1352-404-004-00
1352 -404-005-00
1352-404-007-00
1352-404-009-00
1352-404-010-00
1352-404-200-10
1352-404-300-10
1352 -404-400-20
1352.404-600-20
1352-404-800-00
1352-405-100-00
1352-406-002-00
1352-406-003-00
1352-406-004-00
1352-406-200-00
1352-406-210-00
1352-416-001-10
1352-416-002-10
1352-416-003-00
1352-416-100-20
1352-216-200-00

3-8
3-13
3-14
3-20
3-22
4-1
4-4
4-6
4-9
4-11
4-1i8
4-20
4-14
6-10
E-11
6-13
§233-1
8-32-1
8-58
8-26
8-29
8-31
8-10
§-11
8-16
8-18
8-19
8-1
8-51
g§-562
§-15
g-21
8-7
8-36
8-37
8-38
§-32
8-33
§-45
§-46
8-4%9
8-40
8-44

1352-600-052-00
1352-601-003-00
1352-606-2060-00
1352-616-001-00
1352-616-002-00
1352-616-003-00
13520621-001-00
1352-621-003-00
1362.621-004-00
1352-906-001-00C
1352-906-002-00
1352-917-001-00
1352-917-002-00
1352-917-003-00
1352-917-004-00
1352-917-005-00
1352-931-.001-00
1352-931-002-00
1352.952-003-00

3563-~102-002-00

1365-202-002-00
1365-216-001-30
1365-216~002-30
1365-216-003-00
1365-216-004-00
1365-216-005-00
1365-224-001-00
1365-224-002-00
1365-224-003-00
1365-225-0601-00
1365-225-100-00
1365-229-001-00
1365-241-002-00
1365-301-200-10
1365-600-051-20
1365-611-001-00
1365-611-002-00
1365-616-200-00
1365-616-300-G0
1365-621-200-00

6-20

10-6
10-31

1-9

1-10, 1-17

3-21
3-27
3-24
4-16
-2
6-7
6-46
5-51
5-52
i-16
1-20
10-36

42



Paris Code

Ref No.

Parts Code

Ref No.

Parts Code

Ref No.

1366-651-002-00

1365-301-100-40

1370-962-002-00

i372-121-215-00
1372-351-000-00
1372-351-001-00
1372-351-002-00
1372-351-003-10
1372-35%1-004-00
1372-351-005-00
1372-351-200-10
1372-351-210-00
1372-351-220-00
1372-401-001-10
1372-401-002-00
1372-402-G01-00
1372-406-001-00
1372-451-20G6-10
1372-952-001-00
i372-952-002-00

1376-402-003-00
1376-601-003-00

1380-401-003-00

1381-906-001-00

1385-202-001-00

1386-622-200-00
1386-622-201-00
1386-622-202-00
1386-622-203-00
1386-622-204-00
1386-622-205-00
1386-901-001-00

1390-201-001-10
1390-201-002-00

6-23

i1.3

6-51
7-0-1
7-8
7-9

7-13

7-18
7-23
7-1

7-2

T-27
&-5

§-17
8-23
8-35
8-24
11-1
11-2

7-25
10-5

6-0-1
6-27
6-29
6-31
6-30
6-33
11-8

1390-201-003-10
1390-201-004-00
1390-203-200-00
1390-203-220-00
1396-217-001-00
1396-219-001-00
1390-226-0601-00
1390-226-002-00
1390-226-200-00
1390-601-210-00
1390-601-220-00
1390-601-230-00
1390-606-001-00
1390-606-210-00
1390-606-220-00
1390-612-200-00
1390-612-210-00
1390-612-220-00
1390-903-003-10
1390-903-004-10
1390-930-200-10
1390-931-200-00
1390-942-001-00

1392-101-200-060
1392-121-001-00
1392-204-2G0-00
1392<301-001-00
1392:301-002-00
1392-301-003-00
1392-301-005-00
1392-301-200-00
1392-401-001-00
1392-401-200-00
1392-40}1-210-10
1392-601-001-10
1392-601-002-00
1392-601-200-00
1392-601-220-00
1392-606-200-00
1392-606-2306-00
1392-611-001-00
1392-611-2006-00

5-3
5-12
5-44
5-45
3-1
3-9
3-29
3-31
3-28
10-11
1G-15
106-21
10-34
10-29
10-30
5-37
5-.42
5-54
11-11
1i1-12
2-16
1-30,2-20
-7

i-1
i-35
5-18
b-42
8-59
6-43
6-45
6-38
8-2
6-16
§-54
ig-7
16-8
10-1
16-18
10-25
10-32
5-36
5-35

1392-616-200-00
1392-621-001-00
1392-901-0063-10
1392-901-0604-10
1392-901-013-00
1392-941-002-00

1414.117-004-00

1421-621-038-00

1426-621+0¥8<00

1427-621-026-00

1703-101-020-00

2101-230-001-00

3746-172-013-00

7954-205-101-00

8057-006-000-00

8057-006-002-00

8057-006-003-00

VIi1-165-001-00

V111-165-001-20

Vill-165-002-50

VIi11-166-001-00

V111-166-001-40

VZ00-160-601-20

V200-260-601-00

V200-260-601-20

V200-260-601-60
V200-260-603-50

VZ201-260-801-60

1-40
6-49
11-9
11-10
11-13
11-5

6-5¢

2-25
2.26
2+27

6-8

10-33
6-52

5-53
6-39, 8-60

1-23
2-23

2-14, 3-32,
4.12, 5-32

2-10, 16-37
7-21

5-19, 5-41,
5-55, 6-17,
7-19,10-2,

43




Parts Code Ref No. Parts Code Ref No. Parts Code Fef No.
V201-260-801-60|10-16, 10-26 | V401-160-008-00 |1-14, 1-19, | Vv500-153-001-80 | 8-39
V201-260-802-00] 1-41, 336, 3-37,3-40, | V500-153-002-00 |7-17

339, 3-47, 3-44,3-48, | V500-154-003-50 | 7.12
5-11, 5-24, 5-6,5-10, | V500-162-001-50 | 8-48
16-19 5-20, 5-25,
V201-260-802-50| 25 5-39, 5.56, | V580-140-301-50 | §-22
V201-260-803-50|2-8, 343, 6-18, 7-20, | V580-140-301-80 | 5-12
5.5 8-13,10-3 | V580-140-402-20 | 8-3, 8-42
V201-260-807-50{8-12 10-14, 10-17,] V580-140-502-80 | §-27
V201-260-808-08| 1-12 10-20, 10-27
V201-261-004-50] 1-36 V401-160-010-00 |1-37, 7-6 V590-102-007-00 | §-43
V201-261-005-00|6-24 V401-160-012-00 |1-4, 1-29, | v590-130-908-00 | 8-28
V201-261-012-00] 6-2 2.18/5-16, |V590-130-909-00 | 10-35
V201-261-012-50] 6-3 7.4 V590-130-910-00 | g-4
V201-261-206-00|1-28 V401-160-016-00 |7-11
V201-461-002-50| 7-5 V401-260-006-00 |2-11,2-15, |v600-110-620-20 | 3-10
V201-461-204-50| 614, 7-3 2424, 4-13, | V600-110-620-30 | 3-15
¥201-461-207-50|1-2, 2-17 5-34,6-35 | V600-110-620-80 | 3-26
V401-260-008-00 |2-6, 6-36 V600-110-630-40 | 3.2, 3-17
v270.160-601-50|10-22 V401-260-010-00 |5-30, 6-5, | V600-116-204-50 | 3-3, 3-11
6-25,6-37 | V600-150-630-20 | 5-47
V300-260-005-00{10-10, 6-53 | v401-260-012-00 |6-15
V300-260-006-00| 1-24, 6-32 | ¥410-160-008-00 |8-47 V680-200-001-00 | 4-3, -8
V300-260-008-00| 1-13, 2-7,
5-7,5-43, | V411-160-005-00 |6-44 V704-140-015-00 | 5-50
6-19,6-32, | v411-160-006-00 |1-25 V704-146-020-00 | 3-18
8-14,10-12 | v411-160-012-00 |8-56
V300-260-010-00|1-6,1-38, V705-140-035-00 | 3-23
6-6,6-26, V413-160-005-00|12-9 V705-140-042-00 | 5-48
6-28 V413-160-006-00 |5-33, 6-41, .
V300-260-012-00| 13, 2-19, §-62,10-24 | V710-140-010-00 | 8-57
2-29,5-17 | ¥413-160-008-00 |1-15, 5-38,
-8, 10-4, | V720-101-900-90 | 4-5, 4-10
V321-260-016-00]7-10 10-13, 10-28 | V720-101-901-00 | 4-21
V413-160-010-00 | 1-33, 1-39, | V720-102-401-00 | 3-30, 4-19
V340-160-008-00| 5.40 5.29, 6-4, | V720-102-401-60 |4-15
7-7,8-63
V371-160-008-00]1-18 V413-160-012-0017-16 V781-300-000-60 | 2.2
V401-160-005-00| 6-9 V500-151-601-20 18-30 V817-200-040-00 | 5-13
V401-160-006-00| 3-33, 6-40, | ¥ ~>00-152-001-4018-9,8-20
7-22,8-61, | V°00-152-501-507-24 V920-550-801-00 | 126
10-23, 10-3g | V°00-152-502-0011-34 V920-551-201-40 | 12-2
1-11

V500-153-001-50

&4



Parts Code

Ref No.

Parts Code

Ref No.

Parts Code

Ref No.

V920-551-301-70
VO20-551-902-20

V936-250-015-00

W201-261-003-50
W2a20D1-261-204-00

12-7
12-8

12-3

1-5
2-28

45







ZABEL NATUPE!

Yvan Béal - 21, av. deI'Agriculture - B.P 16
Z.l. du Brézet - 63014 Clermont-Ferrand Cedex 2
Tél: 0473919351 - Télécopie: 0473902311
www.yvanbeal.fr - E-mail: info@yvanbeal.fr
R.C.S. B 304 973 886 - S.A.S. au capital de 612 000 €



